IMPORTANT MANUAL Do Not Throw Away

Poulan PRO

REPAIR PART'S MANUAL

A WARNING:

MODEL- Read this Manual and follow all Warnings
and Safety Instructions. Failure to do so can

result in serious injury.
LAWN TRACTOR

ALWAYS WEAR EYE PROTECTION DURING OPERATION

Visit our website: www.poulanpro.com

01.30.12BD

532 44 83-75 Printed in the U.S.A.




HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “Tractor”

* MODEL NUMBER - “PB20A42LT (96048002500)”

 Part Number

* Part Description

TABLE OF CONTENTS

ST 07 5 | 1 O 3
I 0 N o 0 4-5
CHASSIS . R R n R 6-7
D T 8-9
L 10-11
S 8 =3 =3 2 | 12-13
MOWER DECK .....oueeieisiiriniissssssss s ssss s s s ssssss s s s e snss s sssmssss s s s nnnas 14-15
L0 A o | 16
S ] L 17
D] 03 I 18
LN L (I 19
PARTS AND SERVICE ........cccciiiemmemrrriinnsssssssss s rnnsssssss s ssssssss s s snns 20



REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

SCHEMATIC

SCH11

NOTE

YOUR TRACTOR IS
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.

THE LIGHTS ARE NOT
CONNECTED TO THE
BATTERY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE
BRIGHTNESS OF THE LIGHTS
WILL CHANGE WITH ENGINE
SPEED. AT IDLE THE LIGHTS
WILL DIM. AS THE ENGINE IS
SPEEDED UP, THE LIGHTS
WILL BECOME THEIR

BRIGHTEST.

BATTERY

AMMETER FUSE

(OPTIONAL)

WHITE

. ;
o|1]1]r1o

.
|
RED .°. ‘ ‘ ‘ :

SOLENOID

STARTER

BLACK

BLACK

- 1 it A
JE ﬁ{TT}J
! | ! :
I ' ! : O !
. I : : i
1 ! ' ! '
—0 1 O : ATTACAMENT CLUTCH
! (CLUTCH OFF)
I ! BLACK
e WV
CLUTCH/BRAKE GRAY

REVERSE SWITCH

(PEDAL UP) T

BLACK

|
|
l (NOT IN REVERSE)
|
|
|

L
12 BLACK
(NN BLACK < N I SEAT SWITCH
‘ 13 BLACK (NOT OCCUPIED)
U\ BLACK ~ BLACK
| 1]
T
~6

BLACK /WHITE

1 JUNCTION
ICONNECTOR | "N "7~ “I-
|
| /P O
| SHORTING
| CONNECTOR
| CHASSIS
1 HARNESS L _______
[ ]
IGNITION SPARK
AW O e
(2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
HOUR BLACK
METER [

BLACK

POWER OUTLET
(OPTIONAL)

FUEL SHUT-OFF
SOLENOID
(IF SO EQUIPPED)

CHARGING SYSTEM OUTPUT

28 VOLTS AC MIN. @ 3600 RPM
3 AMP DC @ 3600 RPM

(CHARGING SYSTEM DISCONNECTED)

,,,,,,,,,,,,,,,,,,

. RED
””””””” LIGHTING SYSTEM OUTPUT
5 AMP AC @ 3600 RPM DIODE
L uGHT switeH | e L&14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)
BROWN @ BLACK
HEADLIGHTS
IGNITION SWITCH —
POSITION | CIRCUIT  “MAKE” Dy G
OFF | MeG AT WIRING INSULATED CLIPS —Q—
RUNOVERRIDE|  B+A1 O, Gs NOTE: IF WIRING INSULATED  NON-REMOVABLE
CLIPS WERE REMOVED FOR CONNECTIONS
RUN B+A1 L+A2 D, O, SERVICING OF UNIT, THEY
START [B+S+A1 SHOULD BE RE-INSTALLED TO
= PROPERLY SECURE YOUR REMOVABLE
CHASSIS HARNESS DASH HARNESS WIRING. CONNECTIONS
CONNECTOR CONNECTOR
(MATING SIDE) (MATING SIDE)

3



TO6K

With 12V Outlet Option

103_

59

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

REPAIR PARTS
ELECTRICAL




REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

ELECTRICAL

KEY PART

NO. NO.

1 532 16 34-65
2 874 76 04-12
8 532 19 32-28
16 53217 61-38
21 532 18 37-59
22 53200 41-52
25 53241 28-94
26 53217 51-58
27 87351 04-00
28 53219 88-85
29 5321927-49
30 53219 33-50
33 5324119-35
34 5321107-12
40 5324010-98
41 817 72 04-08
42 53213 15-63
43 53219 25-07
55 81706 05-12
71 532 44 15-44
79 53217 52-42
87 5321978-02
90 5324353-95
102 532 41 97-81
105 532 40 75-68

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4
Box Battery

Switch Interlock

Harness Socket Light

Bulb, Light #1156

Cable Starter 6 Ga. BL/Red 14.5
Fuse

Nut Keps Hex 1/4-20 unc
Cable Ground 18" Rear Battery Blk 6 Ga.
Switch Seat

Switch Ign

Key/Chain

Switch Light/Reset

Harness Ign

Screw 1/4-20 unc x 1/2
Cover Terminal Red
Solenoid

Screw 5/16-18 x 3/4
Harness Ign. Chass./Lift
Socket Asm. Bulb

Switch Interlock Clutch
Cover Terminal

Pigtail Rev. GT Vatr.

Switch Reverse

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

REPAIR PARTS
CHASSIS

™
2
1]
(2]
©
o
©
=
©
x
)
-
0
(2]
(2]
©
e
(@]



REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

CHASSIS

KEY PART

NO.

302

NO.

532 41 17-64
532 18 58-47
532 42 67-92
532 44 72-53
817 06 05-12
532 43 65-23
873 68 05-00
532 41 22-80
817 49 05-08
532 41 63-58
532 18 49-21
532 40 97-30
532 18 44-61
532 40 78-07
532 19 95-35
532 18 98-37
817 00 06-12
532 14 24-32
532 19 32-43
532 40 07-76
532 19 52-28
532 41 50-63
532 40 47-96
532 19 30-57
874 52 05-20
817 00 05-12
873 90 05-00
532 41 45-79
874 76 05-12
532 40 91-67
532 19 63-95
532 19 51-61
532 40 61-29
873 93 05-00
817 60 04-06
532 18 38-23

DESCRIPTION

Dash

Hood

Grille

Plate Engine

Screw 5/16-18 x 3/4

Fender

Nut Lock 5/16-18

Drawbar Upper

Screw Thdrol 5/16-18 x 1/2
Screw #10 x 0.750

Bumper Hood

Cupholder

Duct Heat Hood

Bracket Pivot

Shield Browning

Lens Girille

Screw Hexwsh Thdrol 3/8-16 x 3/4
Screw Hex Wsh Hi-Lo 1/4 x 1/2
Crossmember

Screw 10-24 x 5/8 Wshd Qdrx
Bushing Steering

Chassis

Bushing Mtg. Fender Crgo.
Dash Lower

Bolt 5/16-18 x 1-1/4

Screw 5/16-18 x 3/4

Nut Lock Hex Flange 5/16-18
Console Asm. Deck Lift

Bolt 5/16-18 x 3/4

Rod Pivot Hood

X-Piece Hood Step

Stud Fastener

Spacer Fender

Nut Center Lock 5/16-18
Screw 1/4-20 x 3/8

Insert Lens Reflective

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25
DRIVE

drive-tex_VATR_6




REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

DRIVE

KEY
NO.

PART
NO.

532 12 35-83
532 42 10-63
532 14 08-45
812 00 00-01
532 19 77-22
53212 17-49
532 12 48-72
872 11 06-14
532 19 43-27
873 90 06-00
532 19 43-26
532 19 72-53
532 19 62-00
532 44 03-23
874 49 05-44
532 14 24-32
532 42 73-40
873 90 05-00
817 00 05-12
876 02 03-12
817 49 05-08
532 16 94-84
532 10 57-09
532 19 62-12
532 42 91-64
532 40 52-57
532 41 56-64
532 19 72-89
532 41 56-77
532 19 62-14
532 19 74-56
532 44 15-04
872 11 06-22
532 19 43-21
819 13 32-10
532 19 43-23
532 19 43-17
532 19 43-18
81911 11-16
53212 17-48
532 40 31-87
874 78 07-16
532 40 52-96
532 42 03-06
532 42 04-71
532 42 02-23
532 41 56-94
532 41 56-83
532 41 56-81
532 41 56-80
532 41 56-66
872 11 06-18
532 41 56-92

DESCRIPTION

Transmission, Gentrans (415663)(Order parts
from transaxle manufacturer.)
Key.Square .2.0 x .1845/.1865
Rod Shift

Knob

E-Ring. #5133-75
Rod.Brake.Parking. Lt.Tex
Washer.25/32 X 1 1/4 x 16 Ga.
Cover.Pedal.Blk.Round
Bolt.Rdhd.3/8-16Uncx1-3/4.Gr 5
Idler.Flat.910"Offset

Nut, Hex, Flangelock 3/8-16
Idler.V-Groove.910"Offset
Belt.Drive.100.97"

Shaft Asm.Pedal.Brake Control
Console
Bolt.Hex.Flghd.5/16-18.Gr.5
Screw.Hex.Wsh.Hi-Lo.1/4X1/2 unc
Rod Bypass

Nut, Lock Hex Flange 5/16-18 unc
Screw.5/16-18 x 3/4.Smgml.Tap/Bl
Pin Cotter 3/32/ x 3/4
Screw.Thdrol.5/16-18 x 1/2 Tytt
Retainer.Clip(M).Dia.290
Spring.Return.Clutch.6.75
Bushing.Shaft.Brake.Hand Contr
Nut Push .625
Latch.Brake.Parking

Strap Torque Lh/Rh
Nut.Push..500

Shaft Asm Shift
Arm.Clevis.Rod.Shift
Spring.Shift.Gt.2006
Handle.Parking Brake.Lttex.505
Bolt.Rdhd.3/8-16Unc x 2-3/4 Gr5
Spacer.Retainer

Washer.13/32 x 2 x 10 Ga.
Link.Clutch.Ground Drive
Bellcrank.Groundrive.Nstg/Nstl
Keeper.Bellcrank.Drive.Ground
Washer 11/32 x 11/16 x 16 Ga.
Washer.25/32 x 1-5/8 x 16Ga.
Retainer.Spring.Clip.Handle
Bolt.Fin Hex.7/16-14 x 1 Gr5
Washer.Serrated

Pin Clevis 183 Od x 1.260 Long
Screw Thdrol 5/16-18 x 3

Nut Push 1/4

Pin Clevis Cbl. Brk. Variator
Bracket Mount Idler

Keeper Idler Rear

Pulley Idler V-Groove

Pulley Idler Flat 2.0 Od

Bolt Rdhd Sgnk 3/8-16 x 2-1/4
Cable Brake Variator

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25
ENGINE

\

OPTIONAL EQUIPMENT

SPARK ARRESTER

engine-tex_BS_63

10



REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

ENGINE

KEY PART

NO. NO. DESCRIPTION

1 - Engine B&S Model No. 331777-
1523-G5 (442174)(Order parts from
engine manufacturer.)

2 532 18 86-55 Muffler

9 532 19 43-19 Keeper Belt Engine

12 53240 19-85 Pulley Engine

15 53240 75-45 Tank Fuel 1.50

18 53243 02-20 Cap Fuel

20 53217 05-45 Control Throttle/Choke

21 532 41 63-58 Screw #10 x 0.750

28 53240 11-37 Fuel Line

29 5321371-80 Spark Arrester Kit

37 53212 34-87 Clamp Hose

42 81004 07-00 Washer Lock 7/16

45 87351 04-00 Nut Keps Hex 1/4-20 unc

69 5321652-91 Gasket

79 5321923-34 Screw Socket Hd 5/16-18 x .75

81 532 14 84-56 Tube Drain Oil Easy

82 5324282-87 Valve Qil Drain

84 81706 06-20 Screw 3/8-16 x 1-1/4

85 53217 39-37 Bolt Hex 7/16-20 x 4 x Gr. 5-1.5

87 53217 18-77 Bolt5/16-18 unc

90 8170006-16 Screw 3/8-16x 1.0

94  5324054-50 Exhaust Tube

96 81909 14-16 Washer 9/32 x 7/8 x 16 Ga.

97 81767 04-12 Screw 1/4-20 x 3/4

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

For engine service and replacement parts, call the toll free
number for your engine manufacturer listed below:

Briggs & Stratton

1-800-233-3723

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive
Engineers) code J1940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained
and corrected in accordance with SAE J1995 (Revision 2002-05). Torque values are derived at 3060 RPM; horsepower
values are derived at 3600 RPM. Actual gross engine power will be lower and is affected by, among other things, ambi-
ent operating conditions and engine-to-engine variability. Given both the wide array of products on which engines are
placed and the variety of environmental issues applicable to operating the equipment, the gas engine will not develop
the rated gross power when used in a given piece of power equipment (actual “on-site” or net power). This difference is
due to a variety of factors including, but not limited to, accessories (air cleaner, exhaust, charging, cooling, carburetor,
fuel pump, etc.), application limitations, ambient operating conditions (temperature, humidity, altitude), and engine-to-
engine variability. Due to manufacturing and capacity limitations, Briggs & Stratton may substitute an engine of higher
rated power for this Series engine.

11



REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25
STEERING

steering-tex. STDHRR_2_r3

12



REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

STEERING

KEY PART

NO. NO.

1 532 42 45-43
2 532 41 81-68
4 532 40 30-87
5 532 40 30-88
6 532 12 49-31
7 53212 17-48
8 812 00 00-29
9 532 12 12-32
13 53212 17-49
14 810 04 06-00
15 873 54 06-00
16 532 42 93-74
19 53219 47-29
20 5324112-91
21 532 18 67-37
22 53242 05-37
26 53242 45-53
28 81700 06-12
33 81004 05-00
35 53219 47-32
45 81911 38-12
53 53218 89-67
57 53240 74-65
58 53219 47-47
59 532 19 47-48
60 87397 10-00
61 532 19 47-40
62 53219 47-41
63 81700 05-12
64 532 1998-49
66 87102 07-48
67 53219 47-37
68 87390 07-00
69 5321991-62
70 5321961-97
71 532 19 07-52
72 53242 89-82
74 53212 49-37
120 53241 56-89
121 817 49 05-08
122 532 44 49-62

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Washer Thrust 0.75 x 1.23
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Clip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer Lock 3/8

Nut, Crown Lock 3/8-24 unf
Shaft Steering

Plate Steering

Boot, Steering

Adapter, Wheel Steering

Strg. Supt. Lower

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Washer Lock 5/16

Gear, Sector Plate

Washer 11/32 x 2-3/8 x 12 Ga.
Washer Hardened .793 x 1.637 x .060
Bracket Upstop

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x .505 x .118
Bracket Deck Susp. Front
Shaft Ext. Steering

Bolt 5/16-18 x 4 W/Patch
Bearing

Bracket Locator

Screw 5/16-18 x 1/2

Cap Gear Sector Tex

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

13



- MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

REPAIR PARTS

TRACTOR -
MOWER DECK

0 9 »W.v
g & 2
o @m\ m_,

42_D_man-tex_LT_51

14



REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

MOWER DECK
KEY PART

NO. NO.

1 532 19 99-11
6 532 19 51-86
7 532 41 63-58
8 532 19 30-03
11 532 13 89-71
-- 532 13 97-75
-- 532 13 41-49
-- 532 42 47-52
-- 532 42 27-19
13 53219 28-72
14 532 18 72-81
15 532 11 04-85
19 53219 65-39
20 532 1597-70
21 873 68 05-00
23 53219 25-57
24 532 10 53-04
25 53219 70-26
26 532 11 04-52
27 53240 30-04
29 53213 14-91
30 53217 39-84
31 532 18 76-90
32 53219 74-73
33 53240 02-34
34 8721106-12
36 53219 73-79
37 8191313-16
38 53243 25-20
40 87390 06-00
42 53219 84-10
43 53219 72-56
46 532 1377-29
47 53219 72-50
55 53243 71-10

DESCRIPTION

Mower Housing

Arm Suspension

Screw #10 x 0.750 BOS Thread
Bolt/Washer Asm 7/16-20 unf
Blade, 42" Hi-Lift

(For bagging or discharge)
Blade, 42" Mulching Premium
(For better wear when mulching)
Blade, 42" Mulching Std

(For mulching mowers only)
Blade 42SP" 3N1

Blade 42SP" Premium

Shaft Assembly, Mandrel
Housing, Mandrel

Bearing, Ball, Mandrel

Bolt, Shoulder

Baffle, Vortex

Nut, Crownlock 5/16-18 unc
Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Shield, Deflector

Rod, Hinge

Screw Thdrol Rolling Wsh Hd
Washer, Spacer

Pulley, Mandrel

Nut, Toplock, Flanged

Bolt Carr Sh. 3/8-16 x 1-1/2 Gr. 5
Pulley, Idler 4.50 RAW
Washer 13/32 x 13/16 x 16 Ga.
Keeper Belt Mandrel

Nut, Lock Flg. 3/8-16 unc
Spring Torsion Brake

Spring Torsion Retainer

Screw Thd Roll 1/4-20 x 5/8
Bracket Clutch Cable

Arm, Idler

15

KEY PART

NO. NO.

56 532 19 90-92
57 81700 06-16
59 53214 10-43
60 53219 72-61
62 87211 06-16
63 532 1994-77
64 532 1997-90
67 5324030-12
68 53242 96-36
69 87214 05-05
70 5321983-32
113 817 00 05-10
122 532 19 72-58
123 532 19 72-59
144 532 19 92-04
145 53219 31-97
147 532 40 19-71
152 53243 51-11
188 532 19 51-61
189 873 90 05-00
192 532 19 72-60
195 817 00 06-12
208 817 67 06-08
-- 532 19 28-70
-- 532 41 52-41

DESCRIPTION

Spacer, Retainer

Screw Hexwsh Thd 3/8-16 x 1
Guard, Tuv Idler (94)

Arm Brake Mower

Bolt Rdhd Sqgnk 3/8-16 unc x 2
Arm Brake Mower

Linkage Brake

Handle, Clutch Cable

V-Belt

Bolt Rdhd Sgnk 5/16-18 x 5/8
Clutch Asm. Manual

Screw 5/16-18

Keeper Belt Eng. LH

Keeper Belt Eng. RH

Keeper Belt

Pulley Idler Primary

Spring Return

Cable Clutch Manual w/Spr.
Stud Fastener

Nut Lock Hex Flange

Bracket Brake Stand LH

Screw Hexwsh Thdr 3/8-16 x 3/4
Screw THDROL 3/8-16 x 1/2
Mandrel Assembly (Includes
housing, shaft assembly, and
bearing only - pulley/nut/washer
and blade bolt/washers not in-
cluded)

Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25
MOWER LIFT

lift-tex_17_r3
KEY PART
NO. NO. DESCRIPTION
2 532 42 20-27 Shaft Asm., Cross Lift
3 532 19 52-31 Lever Asm., Lift RH
7 532 41 15-55 Girip, Lever
10 5321963-14 Spring Torsion
87 532 19 42-09 Pin Cotter 7/16 Bow Tie Lock
88 5324107-10 Spring Lift Assist
89 819 19 19-12 Washer Clear Zinc
90 532 1942-08 Pin Cotter 5/16 Bow Tie Lock

16

87

‘L\ . *Key 91 may be substituted for Key 101
I

F : Q I~._ B

KEY PART

NO. NO. DESCRIPTION

91 532 19 51-81
817 00 06-12
532 19 52-70
873 93 06-00
532 40 70-03

Link Lift Susp Mower Rear

Screw 3/8-16 x .75 Smgml Tap/R.Z
Link Lift Susp. Front Mower

Nut Centerlock 3/8 -16 unc

Link Asm. Lift Fixed

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

100
101



REPAIR PARTS

TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25
SEAT

KEY PART

NO. NO.

1 532 40 30-17
2 532 18 01-66
3 532 14 06-75
5 532 14 50-06
6 873 80 06-00
7 532 12 41-81
8 53217 18-77
10 53244 18-05
12 53219 93-70
13 53212 12-48
14 87205 04-12

seat-tex_knob_1

DESCRIPTION

Seat

Bracket Pivot Fender
Strap, Asm Fender

Clip Push-in Hinged

Nut, Lock w/Ins. 3/8-16 unc
Spring, Seat Cprsn

Bolt 5/16-18 unc x 3/4 w/Sems
Pan, Seat

Bracket Mnt.

Bushing Snap

Bolt 1/4-20 x 1-1/2

17

KEY PART

NO. NO.

15 532 13 43-00
16 53212 37-40
17 53212 39-76
19 532 1993-72
21 532 17 18-52
37 87380 05-00
42 53219 93-71

DESCRIPTION
Spacer Split

Spring CPRSN Plate
Nut Lock 1/4

Knob Seat

Bolt, Shoulder 5/16-18
Nut, Lock 5/16-18 unc
Cup Washer

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER PB20A42LT (96048002500), PRODUCT NO. 960 48 00-25

11 ! 3
4 4 3 20
9
8 / \
N
12 /Qs 12
* I
R T e
1 T
14
ﬁ \{ |
N— —
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532 43 52-86 Decal, Warn Spark 11 532 43 85-01 Decal Ins Strg Wh
2 532 42 95-51 Decal Eng. H.P. 12 5324390-60 Decal Fend SD
3 532 44 52-35 Decal Hood 14 53216 03-96 Decal V-Belt Schematic
4 532 44 83-73 Decal Side Panel Logo 20 5321450-05 Decal Bat Dan/Psn
6 532 17 05-63 Decal Warning, Keep Hand Away -- 532 16 69-60 Decal Bypass
7 532 44 82-52 Decal Replacement Parts -- 532 40 95-05 Pad Footrest LH
8 532 41 16-58 Decal Fender Warn S/F -- 532 41 12-73 Pad Footrest RH
9 532 44 52-34 Decal Fender Logo -- 532 44 83-74 Manual Operator's (English/French)
-- 532 44 83-75 Manual Parts (English/French)
WHEELS AND TIRES KEY PART
NO. NO. DESCRIPTION
1 532 0591-92 Cap Valve Tire
2 532 06 51-39 Stem Valve
3 532 1067-32 Rim Asm 6" Front
4 532 05 99-04 Tube Front (Service Item Only)
5 5321062-22 TireFT15x60-6
6 532 12 49-57 Fitting Grease (Front Wheel Only)
7 532 12 49-59 Bearing Flange (Front Wheel Only)
9 8 532 17 50-39 Cap Axle
8 9 532 42 05-31 Tire RT 18 x 9.5-8C Turf Saver LT

wheel_art_1-tex

10 532 12 49-26
11 5321061-08
-~ 5321443-34

Tube Rear (Service ltem Only)
Rim Asm 8" Rear Service
Sealant, Tire (Not Shown)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



LIMITED WARRANTY

The Manufacturer warrants to the original consumer purchaser that this product as manufactured is free from defects in materi-
als and workmanship. For a period of two (2) years from date of purchase by the original consumer purchaser, we will repair or
replace, at our option, without charge for parts or labor incurred in replacing parts, any part which we find to be defective due
to materials or workmanship. This Warranty is subject to the following limitations and exclusions.

1. This warranty does not apply to the engine, transaxle/transmission components, battery (except as noted below) or com-
ponents parts thereof. Please refer to the applicable manufacturer's warranty on these items.

2. Transportation charges for the movement of any power equipment unit or attachment are the responsibility of the purchas-
er. Transportation charges for any parts submitted for replacement under this warranty must be paid by the purchaser un-
less such return is requested by the manufacturer.

3. Battery Warranty: On products equipped with a Battery, we will replace, without charge to you, any battery which we find
to be defective in manufacture, during the first ninety (90) days of ownership. After ninety (90) days, we will exchange the
Battery, charging you 1/12 of the price of a new Battery for each full month from the date of the original sale. Battery must
be maintained in accordance with the instructions furnished.

4. The Warranty period for any products used for rental or commercial purposes is limited to 90 days from the date of original
purchase.

5. This Warranty applies only to products which have been properly assembled, adjusted, operated, and maintained in ac-
cordance with the instructions furnished. This Warranty does not apply to any product which has been subjected to altera-
tion, misuse, abuse, improper assembly or installation, delivery damage, or to normal wear of the product.

6. Exclusions: Excluded from this Warranty are belts, blades, blade adapters, normal wear, normal adjustments, standard
hardware and normal maintenance.

7. Inthe event you have a claim under this Warranty, you must return the product to an authorized service dealer.
Should you have any unanswered questions concerning this Warranty, please contact:

HOP In Canada contact:

Outdoor Products Customer Service Dept. HOP

9335 Harris Corners Parkway 5855 Terry Fox Way

Charlotte, NC 28269 USA Mississauga, Ontario
L5V 3E4

giving the model number, serial number and date of purchase of your product and the name and address of the authorized
dealer from whom it was purchased.

THIS WARRANTY DOES NOT APPLY TO INCIDENTAL OR CONSEQUENTIAL DAMAGES AND ANY IMPLIED WARRAN-
TIES ARE LIMITED TO THE SAME TIME PERIODS STATED HEREIN FOR OUR EXPRESSED WARRANTIES. Some areas
do not allow the limitation of consequential damages or limitations of how long an implied Warranty may last, so the above limi-
tations or exclusions may not apply to you. This Warranty gives you specific legal rights, and you may have other rights which
vary from locale to locale.

This is a limited Warranty within the meaning of that term as defined in the Magnuson-Moss Act of 1975.

19




PoulanPRO

PARTS AND SERVICE

This product has been expertly engineered and carefully manufactured to rigid quality standards. As with allmechanical
products, some adjustments or part replacement may be necessary during the life of your unit.

For Parts and service, contact our authorized distributor: call 1-800-849-1297
* For replacement parts, have available the following information:
a. Model Number/Manufacturer's 1.D. Number
b. Description of part.
For Technical Assistance: call 1-800-829-5886
For a Parts Manual, go to our website: www.poulanpro.com

NOTE: HOP provides parts and service through its authorized distributors and dealers; therefore, all
requests for parts and service should be directed to your local dealer(s). The philosophy of HOP
is to continually improve all of its products. If the operating characteristics or the appearance
of your product differs from those described in this Manual, please contact your local dealer
for updated information and assistance.




Inol e sasiw s3] JUBUIOUOD dIURISISSE,| 13 Suoljewojul s3] Jnod a11leuuoISSaduo0d
110N d’A’S Z310BJUOD ‘|anuely 99 Suep S3}1I03P SI||90 P SIUBIIHIP JUOS |1IINO dIJ0A 3p ddualedde,|
no sanbislgloeIeD S9| IS "sunposd sas ap 319|dwoo awweb ] 9ouauewad ua 1ai01jwe,p 1S8 JOH
ap aydosojiyd e -ayosoud snid 9] 9346k 1ndINCLIISIP NE JUDWSLIAIIP ISSAIPE 3419 HOP UdIdIIUD, P
no s9291d ap apuewap 910} JuaNbaIsuod Jed isagibe sINANALIISIP SOP 19 SAIIBUUOISSOIUOD SIP
alleipawidiul,| Jed synpo.ad sas ap uanasiud,| 1@ abueyosal ap sas9ld sap uonngusip ] ainsse dOH

wo9 oiduejnod -mmm :gom SHS aJjou e za|le ‘sedald ap |anuew un Jnod
988G-628-008- | zajedde :anbiuyoel aouelsisse,| 1nod

9o91d e| ep uonduosag ‘q

Jainloeinuew Np oJownuU 80Ua191oY/8|9pow Np oJdWNN e

:snoA ap saud zohe ‘ebueyoal ap sedald 9| N0 .
/62 1-678-008-| zojodde :9sL0INE 841BUUOISSSOUO0D 8110U Z8lJBlUoD ‘usnaliug | 18 abueyoal ap sadald s8] Inod

' s9001d seulepad ap uswaoe|dwal 8] No sjuswalsnle sep
Janjoaye,p aulyoew 8110A 8p 3lljiqeinp e| Juepuad aliessadgu 8419 nad |1 ‘sejiqow saiued sep 99Ae sunpoid s8] sno
Inod swwo) "S}oLIS SPJepuUE]S sap JaAe pJ0dJk ud anbligey 1so ‘syiuane snid sa| sulos s8] 99AB nduod ‘Unpoud 89

4ONVHO34d 3d S303id S31
13 N3IL3H1N41

Oldd unjnod




6l

"G/6| 9p 10y SSo\-uosnubeyy 10] B] SUBp alulop awwod a9nwi| anueteb aun 1se anueled apnan

"9JiNe un B J0JpuUd un p syoip satinep Jinol Issne zeanod snoA 1o senbyooads xnebo)
S}H0Jp auuop SNoA anuelseb ana) 'snoa e sed juanbijdde,s au sNSsap-10 S89IUOUD SUOISN|IXS 18 SUOIOLISal S8 anb jesinod as |i
‘Juanbasuoo Jed ‘18 ayoldwi sueleb sun,p 8ainp e 8p no suanbasuod sabewwop sap uooLISal suNdNe JusiawWIad au Sa}I[edo|
Sauleua) 1NvOIddV4d NA S3LIOINdX3 SIILNVHVYD S3T HNOJd 101 S33SI03Hd S3A0IH3d SIANIN XNV IILINIT 1S3
JLI0MdNIT FILNVHVYD 31LNO0L 13 INIJNOISNOD NO T3LNIAIONI IDVININOA NNONY FHANOD 3N FILNVYHYD 31130

"g18yoe ZoAe,| SNOA INb zeyo gsuone alreu
-U0ISS80U0D Np 8ssaIpe,| aNnb ISule sUIYOBW 8J10A 8P 1BYIE.,p 81ep B| ‘ali9s 8p 0JSWNU 9] ‘9|9poW NP 0JsWNU 8| JUBLUUOP SNOU US

Y3E NG
oueQ ‘ebnessissIy VSN 69282 ON ‘enojey)
Aep xo4 Aual 668G Aemyied s1oulo) sleH GEE6
dOH "1da@ 991A18S Jaw0lsny S10Npold J00pPINO
‘epeued ny dOH

:za10Bju09 1e|d SnoA |1,s ‘enueleb 8199 JueuIadu0d asuodal sues uonsanb aundne zalne SnNoA IS

‘@suolne
811eUUO0ISS90U0dD un B aulydew a1]0A Jauinolal SNOA-Z3[|INBA ‘6!1UBJ96 ©]180 9p alped 9| suep jueljus 6LUQ|q01d opseduy /.

"aljueIeh 81180 Op SN|OX8 JUOS [BWIOU USN8U8,| 18
‘pJepuels slBssIA | ‘xnewlou sebejBal sa| ‘[ewiou abesn,| ‘ewe| ap sinsjeidepe se| ‘Sewe| $8| ‘S8104IN02 $87 :SUOISN|OXT  °9

‘lewlou abesn no UOSIeIAl| B] 8P SI0| SOLBAR NO S9|[EISUI [BW ‘SD|qUISSSE [BW ‘SOSNCE QUaWal}oallodul Sas!|in
‘saiypow 919 juo Inb synpoid xne sed anbidde,s au aiueleb ane) “ag1idoidde uoneIUBWINOOP B| SUBP S89UUOP SUOON}
-SU| XNE JUBWBWIOMUO0D SNUdlaJIUd 18 S9SN ‘sg|bal ‘seuow juswaloalio0d synpold xne.nb anbyddes au ajueseb apany G

‘aleniul yeyoe,p ayep e| ap Jaydwod e sinol (06) XIp
-16uin-a11enb © 991WI| 1S9 SB|BIDIBWIWIOD SUl) SBP B NO Uolieo0o| us sasodold synpoid xne a|gedljdde anueseb ap spouad e

‘a9lidoidde uoielUBWINDOP B] SUEP SS9UUOP SBAI08IIP S8| UO|SS anualaliud aJi9 Hop auaneq e "djellul 1eyde,p ajep
€| ap J4o1dwo9 € 19|dwod siow anbeyd Jnod auspeq ajjeAnou sun,p xuud Np gL/} 9419 snoA Jnod 1N09d 9| ‘eldneq e| suotab
-ueyo9 snou ‘sinol (0e) xip-1Buin-alyenb saidy ‘reyoe,| Jueains xnemiul sinof (06) Xip-1Buia-alrenb se| Juepuad asnanjoaop
dowiise audpeq a1no} ‘uswalnielb ‘suosaoe|dwal snou ‘ausneq aun,p sadinba synpoud s8) unod :eueneq e| ep siueley) ‘g

'so091d so| JoAoAual Bp INB1OYDE,| B 9pueWSp 9injoejnuew anb sulow e
wewaoe|dwal ] Jnod siwnos (snueleb 81199 Jed saeAN02) s8291d s8] s8I0} ap Jodsuel) Np ISSNe Skl Sap a|gesuodsal 1se
Inajeyoe, '$a410SS900k S9| No Jndjow Jed sauuonoe sjuswadinbg sa| snojap podsuely np siesy sep s|gesuodsalise inajayoe,|] g

'So|oIME Sap Juedlge) Np 9|qedljdde snueleb e| 1e)NSuU0d SNOA-Z9|[IN8/\ "Seaydelep sadald s9|
NO (SNOSS8P-10 99UUOIUBW BWWOI Jnes) aldneq k| ‘sjuesodwod/uolssiwsuel) el 4najow 9| sed aIAnod au aiueleb apan |
:s91UBAINS Suodeoxa 18 suonelwl| Xne
asIWnos 1so anueled sy abelAno,p No alolfew ap NP un a1sIxa [I,nb suotawiise snou sjjanbe| ins ‘@291d 81n0} ‘Juawaln;
-eJb ‘x10yd aJj0u B suosade|dwal no suosatedal snou ‘[eniul Jnajayoe,| ap Med e| ap 1eyoe,p ajep e| ap Ja1dwod e ‘sue (g) xnap
juepuad "abeiano,p 1o aiaiew ap INeyap ap aiq| 1se ainjoenuew anb |8} Inpo.d uos anb [eiul Jnalayoe,| e Jueseb Jueouqe a7

J3LINIT JILNVHVYO




ww t‘Gg = 8onod |-- "N-"3 seonod us sesu
-uop U0S JueSOdWwOod 8p SUoISUBWIP S8| SAIN0] :JNOHVINIH

(@01U0OW

sed 1se,u) naud ep SuEUOUBIO,P UIOP  HE-EY | ZES
.8 Op dJ91Ie sjuel e op s|lquiesu  80-19 OF ZES
(e1uInoy uou) aigle Ule @ BIqWEYD  92-6% 2} 2€S
171 4eABS Nl O8-G'6 X 8| @i9lIe NBUd 1 €-G0 2F 2€S
nalssa | op neadeyd  6€-0G LI 2€S
(Jusws|nas ainalgjue 8NoJ) opUqeIBled 6567 2l 2ES
(lusw|nas ainaudlue 8nol) JNassiely)  /G-6% 2l 2ES
9-09XG|Insugiue naud  22-29 0} 2€S
aInauiUe Uit e 8iqweyd  +0-66 SO 2ES
.9 Op dInaugjue sjuel e| op slquiesuy  ge-29 0L 2€S
oAleA | 8p aIningnL  6€-1G 90 2€S
aAleA ep uoyonde)  26-16 SO ZES
NOILdIHOS3A 3031d
aa
ON
(stejbuy/sredueld) seo9id np |onuely  GZ-€8 v 2€S

(sre|b
-uy/stedueid) najesodo | np [enue  $2-€8 i 2ES
'O paid-esodaip uissnoy  €2-2L L €S
"9’ paid-asodaip uissSN0y  50-G6 Ot 2€S
uoneALI9p 9p BluewWoded9d  09-69 91 2€S
8l8ljeq e| 8p aluewod|ed9d G0-0S ¥| cE9

alep
-_I_OZ@dBJl 91011N0J B| 8p 8luewoded9 96-£0 91| ¢c€S9
‘a0 alie|| 8p np aluewodeddq  09-06 € 2ES
NOILdIHOS3A 303Id
aa
ON
A

434

‘ON

8l

Xo)-| "HEe [9aym

SN3Nd ®? S3INOYH

UOHO8IIp 8P JUBJOA 8p 8luBWO02[B29[d 10-S8 €Y 2€S b

o|le| op dlUBWODEI9Q  ¥E-2S v¥ 2ES 6

9|l JusWwassiUdA. P 8luBWOo[ed9( 8G-9| ¥ €S 8

abueyoal ap seo91d ap slueWOIRIS(] 26-28 ¥ 2€5 A
surew

‘JUBWSSSIUAAE P SlUBWOD[EI9(Q €9-G0 L} ¢€S 9
[eJale|

neauued ap obo| np ajuewoded9Qq €/-€8 v 2€S ¥

10ded np aluewos(ed9g GE-2S v €S €

A’D Jndjow np dluewodeds 1S-G6 ¢¥ C€S 4

S9||90ule-a1ed NP BjUBWOD[EI9(Q 98-2¢S ¢ 2¢€S b

NOILdIHOS3d 303ld 434

3a 3a

ON 'ON

vi

0c

©

LE

JINVINODTVIO3d

G2-00 8% 096 LINAOHd 3A "ON ‘(0052008+096) 112vv02ad IT1IAOW 3d OHIWNN - - HNILOVHL



‘ww #'Gg = 99nod | -- 'n-"3 s9anod us sagu
-uop oS Juesodwod ap suoisuswIp s8] s8N0l JNOHVINIY

a|lepuoy
oun g1-91/g no1o3
81-91/5 uojnog
abaig ng uoinog
S '1eQ /| noioz
"er 0L€'| Hossay
asl|o}aug

NOILdIHOS3a

L/-€6 6} C€S
00-S0 08 €48
cS-8l LI ¢€S
¢L-€6 61 ¢€9
9/-6€ ¢l ¢€S
ov-LE Cl €S
00-€v €1 ¢€9

303Id
aa
ON

Ll

2/1-1 X 02 - ¥/1 uojnog
uoIssaid-uoinog aQ anpua4 ajjinoq
yoddng

ebals ng oeg

¥/€ X oun g|1-9|/g uojnog
Hossay

oun 91-g/g noJog

assaid Jal)j0)

8|le7 8Q s|quesus, 8Q syoeny
10n1d 8p poddng

abals

NOILdIHOS3a

¢l-¥0 G0 ¢/8 14"
8¥-¢cl ¢l ¢€S €l
0/-€6 61 ¢€S cl

G0-81 ¥ ¢€S (0]8
L/-8L LI ¢€S 8
18-L¥ ¢l ¢ES L
00-90 08 €48 9
90-0S ¥ ¢€9 S
G/-90 ¥ ¢€9 €
99-10 81 ¢€S 4
Z1-0€ 0¥ ¢€9 3
303ld 43d

3a 3d

ON 'ON

L gouy xal-1eas

393IS NA IT9INISN3
G2-00 8 096 LINAOH 3A "ON ‘(0052008096) 112vV0o2dad IT1IAON 3A OHIWNN - - HNILOVHL



9l

aIglie ‘abens| np piodoey 18-1G 6} c€S 16
91/g anpusy ajjidnon 80-¢¥ 61 ¢€S 06
d||spuoy ¢l-61L 61618 68

Hossay €0-€S 61 ¢€9 88

94/L anpuay ajjidnon 60-c¥ 61 c€S /8

‘ww $‘Gg = 9onod | -- 'n-"3 s8onod ua sasu
-Uop JUOS uesodwod ap suoIsusWIp S8| s8N0l :JNOHVINIH

//

Xy Loll Op inesusoSy 800, 0vzes 101 UoisI0) op OSSaY 19 6L 285 OL
e L ona, s moooen 090€6EL8 00 ooublod GGGl Ly 2es  /
WweAe ‘abens| np pioooey 04-¢S 61 ¢S 86 ‘a ‘ejquiasus,| ap JalneT 1€-2G 61 265 c
G/ X9L-8/€SIN 219090718 /6 8q/e| ep e|quasus  /2-02 gt 2€S z
NOILdIHOS3a 3031d 43H NOLLdIMOS3a -
30 3a 30 3ad
'ON "ON ‘ON 'ON
e
|6 "JjoY ©p "ON JoAe \:\\;\ ‘
anyisqns eias Lo} JoY ep "ON d|qissod 18,0 = 3 lg I

3SN3IANOL 3A IOVATT
G2-00 8 096 LINAOYH 3A "ON ‘(0052008096) L12vvV02dd I1IAOW 3A OHIWNN - - HNILOVHL



‘ww #'Gg = 99nod | -- 'n-"3 s9anod ud sagu
-uop oS Juesodwod ap suoisuswIp s8] s8N0l JNOHVINIY

Ja19|dwo)

‘uswaoe|dwal ap uozeb e asnapuo] e
(injour sed au ajj@puoi

Juojnog ‘ewe| 1@ 9||@puoi/nolog/alinod
- Juawalnas Jalfed 1o ‘eqie ajquiasua
Y8110g INOU|) UlpUBW NP 8|qwasul
2/L X91-8/€ SIA

P/€ X 91-8/€ SIA

‘50 yoddng

ulal) noJog

ayoeny

abeheiquiz,p |onuey o) Jo|qeD

|odde. ap Hossay

[ediouud uoisua) ap aljnod
81041N02-9pINKL)

‘A’ IN\810|\ NP 81041IN02-3pINK)

‘6’0 JNBJOJ\ hp 8101IN02-8pINL)
81-91/S SIA

abeAeique np sjquiesu]

8/G X 81-91/G uojnog

aleplozadel; 81011N0D

abeaAeiqwa p 8|ged Np uopiny
pJo2oey

ulaly ap JainaT

g Xoun g|-g/g uojnog

ulaly ap Jaina

Inajosjoid

L X91-8/€ SIA

as|0ja.43ug

Inapusl-19jeb np seig

abeakeiqua,p 8jged np pwoddng

8/G X 02-¥/} SIA

anuajal ap UoIsIo] e| LUoSsay

NOILdIHOS3a

80-96 61 ¢€9

I-cS v ¢€S
80-90 /9 /18
c-9000 .18
09-¢L 61 ¢€9
00-S0 06 €48
19-1G 61 ¢€9
LE-1G €7 ¢€S
LL-61 OF ¢€S
/6-1€ 61 ¢€S
¥0-¢6 6} c€S
6S-¢L 61 ¢€9
8G-¢L 61 ¢S
01-G0 00 218
cE-€8 61 ¢€9
G0-S0 vI ¢/8
9€-96 ¢¥ ¢€9
¢1-0€ O ¢€9
06-26 61 ¢€9
L/.-¥6 61 €S
91-90 L} ¢/8
19-¢L 61 ¢€S
€v-0l I ¢€S
91-90 00 ZI8
¢6-06 61 ¢€9
Ol-1L €Y cES
0S-¢L 61 ¢€9
6¢-LL €} c€S
99-¢/ 61 ¢€9

3031d
aa
‘ON

Sl

uoIsIo] ap uldi4 9] Yossay
oun 91-8/€ UIdJ} N0JO]

"UlIpUBIAl NP 8101IN02-8pINK)

Br 91 X 91/€1L X ZE/E L Sllepuoy

MVHY 0G'v ‘uoisus} ap alinod

S 18D g/I-1 X 91-8/g uojnog

noJo3

ulpuep np alnod

asi0ja/ug

saulwel si9|l} B SIA

aJaluleyd e abi|

abeyoop ap Inajosleg

uoJ28 ulal4

uoIslo} ap Hossay

uoyouew ap neadey)

Inajosyap np poddng

oun 81-91/G ueLI8S-0INe N0JO]
aueoIy)

swalneds e uojnog

uupuUB NP S9)|Iq B Juswa|noy
uupuew np Japen

agJe,| ap a|qwasu]

swlld ,cv ‘owe| e

INE 2P ‘ewe| e

(uaw

-o|nes uozeb e sasnapuoy} sap 9||red
inod) plepuels e|iied 2 ‘owe| e
(eqred puenb ainsn,| xnaiw

inod) aswud el ejed ,2v ‘ewe| e
(ebreyosp no

Jusile1 IN0d) 9ARINOS-IN[ES 2t ‘O e
Jjun

0¢-91/. 8lI8puoy/uojnog np s|quissul
0GZ X OL# SIA

uolsuadsns ap seig

9snapuo} ap Janog

NOILdIHOS3a

0l-¥8 61 ¢€9
00-90 06 €48
0¢-S¢ € ¢€S
91-€L €1 618
6/-€L 61 ¢€S
¢l-90 L1 ¢/8
¥€-20 0¥ ¢€9
€., 61 ¢€S
06-9/ 81 ¢€S
¥8-6€ LI ¢€S
16-71 €1 c€S
¥0-0€ 0¥ ¢€S
¢S-v0 L1 ¢€S
9¢-0L 61 ¢€S
¥0-€S 01 ¢€S
/G-G¢ 61 ¢€S
00-S0 89 €48
04-26 G1 ¢€S
6€-99 61 €9
G8-¥0 L1 ¢€S
18-¢L 8l c€S
¢/-8¢ 61 ¢€S
61-Lc c¥ c€S
¢S-Lv ¢ ¢€S

6v-Lv €1 ¢€S
G/-/6 €1 ¢€S
1/-68 €1 €S
€0-0€ 61 ¢€9
8G-€9 v ¢€S

98-1G 61 ¢€9
L1-66 61 c€S

3031d
Eld
‘ON

3SN3IANOL 3a H31HVO
G2-00 8 096 LINAOH 3A "ON ‘(0052008096) 112vV0o2dad IT1IAON 3A OHIWNN - - HNILOVHL



vi

LG 1T xejuew Q ey

SN

Y m&ém
w/z

N
-
R

S

o
¥ o

3dSN3ANOL 30 H31HVD

G2-00 8¢ 096 LINAOHd 3A "ON ‘(00520087096) L112vvV0Zdd I13AOW 3A OHINWNN - - HNIALOVHL



€l

‘ww #'Gg = 99nod | -- 'n-"3 s9anod ud sagu

neadey)

2/1 X 81-91/S SIA

yoddng

uswie|noy

¥ X 81-91/G uojnog

uonoalip ap abuojjes ap aiqly
uoddng

811" XG0S X G| 9||opuoy

S 1ed ¥1-91/L u1el N0103
ajiinoQ

€ X ¥1-91/L H uojnog
Jlojole p aould

v/ X 81-91/G SIA

(‘@ D) uonoauip ep aureg
('5°D) uonoalIp op aueq
L1-8/G 191100 € N0J03
989INnq 8j|spuoy

swsneds e uojnog
Jnauadns 19.4e,p poddng

090" X LE9'} X €6/ 8|lopuoy
"Bl ¢l X 8/g-¢ X gg/1 | 8lIspuoy
91Uap IN8108S

91/G uiey} 8|j@pUOY

P/€ X 91-8/€ SIA

uasu|

Inaligyu| uonoalIp UsNoS
Inareldepy

uonRoBIIP 8P 18IYN0S

uonoalip ap enbeld

uonoalIp ap aigly

Jun $g-8/¢ ueLI8S-01ne N0JO]
8/ uial} 8||8puoy

"Bl 91 X ¥/ |- X 2E/G2 8|l9puoy
ayoo.q ap uoyonde)
G/-v0eS1# enbeg

Bl 9| X 8/G-1 X 2E/Ge ®llepuoy
0€2'L X G2°0 8||lopuoy

("@-0) ‘eyoolq ap ejquiesul
('9°D) ‘ayo0iq ap B|qussuy
Inaugiue ‘nalsse ap o|quiasu]
uonoalip ap JUBJOA

NOILdIHOS3a

29-6v v ¢€9
80-G0 61 LI8
68-9S v ¢€9
1E-6V ¢l ¢€S
¢8-68 ¢V ¢€S
¢S-L0 61 ¢S
/619 6} c€S
¢9-16 61 ¢€9
00-£0 06 €48
18-V 61 ¢€S
8%-2,020 1.8
67-86 6} c€S
¢l-S000 /18
L-Lv 61 €S
Ov-Lv 61 ¢€9
00-0} L6 €48
8V-L¥ 61 ¢€S
Ly-Lv 61 2€S
G9-v. O ¢€9
/9-68 81 ¢€9
cl-8€ L1 618
ce-Ly 61 ¢c€S
00-S0¥0 018
¢-9000 .18
€G-S ¢ ¢€9
1€-G0 ¢¥ ¢€S
18-1/9 8| ¢€S
16-¢l ¥ cES
6¢-LV 61 ¢€S
¥/-€6 ¢¥ €S
00-90 ¥S €8
00-90 ¥0 018
6v-L1 ¢l ¢€S
ce-cl ¢l ¢S
6¢-0000¢I8
8V-Ll ¢l ¢€S
LE€-6v CI €S
88-0€ Ot ¢€9
/8-0€ OF ¢€S
89-18 v ¢€9
€v-G¥ ¢ ¢€S

303Id
aa
‘ON

-Uop JU0S Juesodwod ap suoisuswWIp S8| S8IN0l :JNOHVINIY

acl
Il
ocl

NOILO3HIA V1 3a 3719INISNT
G2-00 8 096 LINAOH 3A "ON ‘(0052008096) 112vV0o2dad IT1IAON 3A OHIWNN - - HNILOVHL



cl

-Bupieals

€172 "HHHALS Xe)

NOILDO3HIA V1 3a 319IN3ISN3

G2-00 8¢ 096 LINAOHd 3A "ON ‘(00520087096) L112vvV0Zdd I13AOW 3A OHINWNN - - HNIALOVHL



L

‘essind snid Jnajow un Jed s|@polN 89 Jadejdwal ap a|qndaosns 1sa uonels B sbbug ‘seanwi auoeded ap 10 uonedlqe} ap SUos
-leJ s8p IN0d "8Jine,| B Insjow unp SuoleleA 18 (apniie ‘eupiwny ‘einjesadwa)) uonesiiinp ssluelque SUOIPuod ‘uones!|in,p
sojwi| ‘(010 ‘e@oudasse e adwod ‘Unajeinqied ‘JUBWSSSIPIoIB) ‘UoisSiwpe ‘Quawaddeyod Uie B o)) Sa1I0SSeddk :(SAlENWI| UOU
alsl)) anb s|a] ‘sinajoe} ap aiqwou puelb un Jyed anbidxa,s soualoyip a8 ‘(«dYNS Ins» BJ|991 No apau douessind) ais)noied
aujyoew aun Uns gjuow 1s9 |I,nb sio} sun anbuosy) aouessind es sed addojoAgp au aousssa e Jnajow 9| anb jnad as |1 ‘sjusw
-adinba sep jJuswauuoouo) Ne sa|gedljdde xnejuswauuoIIAuUS Sewa|qoid ap 8Iquou NP 18 SISI|IIN JUOS SINdJoW SOoU Sd||enbsa) Ins
Saulyoew ap aia1eA apuelb e ap nusal 81dwo) "aine| B JNdjoWw Un,p SUOBLEA S8pP 18 JUSWAUUOIIOUO) 8P SUOIPUOD SBp asned
e Juswuwelou a|qie} snid 8419 nad Jnajow np a||@aJ 8inig douessind B "UIW/1009E 8P 8Seq e| Jns aouessind ap S9|190 18 ulW
/11090€ 8p 8seq | Ins sa9|nofed Juos 8|dnod ap sinajeA sa7 *(S0-2002 UOISIAY) GE6LIM JVYS Uojes seablliod 18 Senuslgqo 919 Juo
sanbllogy} seouewlouad so| 19 (s1eauibu aAnowolny jo A19190S) JyS e ap (sinajow sylad sap a1dnod np 18 aouessind e ap
[no[eo ap ainpadoid) Ov6L 9POD NEe JUBWDWIONUO0D d9nbipul 1S8 9oUaSSd B Jnajow ap a|9poj\ anbeyd inod sinig souessind e

HN3.LOW NA INOIHOIHL FONVSSINd V1 LNVNHIONOD SNOILVINHOLNI

€2.€-€£2-008- | uopens  sbbug

:SN0SSaP-10 9JoWNUD Indjow

ap 1uedlige) 8410A Jnod 81ql| suoydag|gl ap 0JaWNU 8| Zawe|oal
‘Inajow ap abueydal ap 10 82IAIBS Bp S8991d Sap Jnod

‘ww $‘Gg = 9onod | - - ‘N-"3,p 9onod uds sadu

-uop u0s juesodwod ap suoisuawip s8] s8N0l :JNOHVINIH

v/EX02¥/LSIN  2L-¥0/9/.18 16
"L 91 Xg/LXge/6olepuod  91-v1 60618 96
eqnL  0S-¥S0v2eS  ¥6
0L X9L-8/€SIN  91-9000/.l8 06
oungl-gl/guonog  //-8L 21285 /8
G'1-G 1D X ¥ X 0g-9L/L Huojnog  /g-6€/12€S S8
v/L-L X91-8/€SIN  02-9090 /18 8
adednogs  /8-282r2eS 28
agqnL  9S-¥8 vI 2€S I8
G/ X 81-91/G xnalo sued xis € SIA zoAOA  ¥E-€2 61 2ES 6.
wor 162591265 69
oun 0g-¥/L HNOOI 000 LS €8  SF
91/, uBly8|BPUOY  00-L0+¥0 018  2¥
nedny np ebeues ep epug  /8-¥€21 2ES L€
so|looune-aled  08-1L€L2ES 62
ueingJed np 8liNPU0d/8ouUdsSSe,p 8IINPUOD 1E-11 OV CcES (14
0SL'0XOL#SIA  8S-€9 ¥ 2ES 12
Jayels np/zeb sep apuewWO) G¥-G0 LI 2€S 0¢
99UBsS9,p JIOAIBS9I NP uoypnog 02-20 €V 2€S 8l
0G| @0UaSSa,p JIOAIBSaY Gv-G/ O 2€S Sl
Ingjow np eynod ~ G8-61 0V 265 2l
Inajow np 8101N0J-8pINY  BL-EY 61 2ES 6
Xnopus|ls  §5-98 8} 2€S 2
(Inajow np jueolqge}
np seo9ld s8] zapuewwo)) (v 1eiy) SO-€eS|-
L/L1EE ON [SPON S®g NGO — — — — — — b
NOILdIHOS3a 3031d 434
Ja 3da
‘ON 'ON

dN31L0ON
G2-00 8 096 LINAOH 3A "ON ‘(0052008096) 112vV0o2dad IT1IAON 3A OHIWNN - - HNILOVHL



)8

€9 Ssg xaj-auibus

S3TTAONILA-IHVd
d1LV11NOV4 LN3JIN3dIND3

\

6¢

dN31O0N
G2-00 8 096 LINAOYH 3A "ON ‘(0052008096) L12vvV02dd I1IAOW 3A OHIWNN - - HNILOVHL



‘ww $'Gg = 99nod | -- 'n-"3 seanod us sagu
-uop oS Juesodwod ap suoisuswIp s8] s8N0l JNOHVINTIYH

uolssiwsuel| N a|ged
¥/1-¢ X 91-8/€ uojnog

allnod

allnod

aljnod nQg epJen

allnod Qg voddng

a|buidg

/1 N0103

€ X 81-91/G SIA

Buo7 092°L X PO €81 ©|buid3y
ajjopuoy

G1e) | X v1-91/L° "uoinog
anuslay 8 10Ssay

"Bl 91 X 8/S-1 X ¢€/S¢ 9llepuoy
“er 9L X 9L/LL X 2E/LL dlepuoy
yoddng

yoddng

abeheiquie,q abi

Bl Ok X 2 X gg/elallepuoy
asiojanug

G 1eQ v/e-¢ X dun 91-g/g'uojnog
aoublod

JUBWAANO\ NQ Hossay

abi]

uswaANnol\ ng b1

005" N0103

NOILdIHOS3a

26-9G Lv 28§ SOE
81-90 L1 2/8 €0¢
99-9G ¥ 285 20€
08-9G l¥ 285 10E
18-9G L+ 26 00€
£€8-9S I¥ 2€S 662
¥6-9G L¥ 285 862
£€2-202v 2€S 62
LL-v02h 2€S 962
90-802v 285 S62
96-25 0V 285 €£2
91-208.¥/8 22
/8-1E0v2eS  l2g
8v-LL2l2es  SOT
9l-LL L1618 €02
8l-€v 61 285 061
LI-€v 61285 68l
£2-€¥ 61 265 881
ol-ze€L 618 /8l
lc-€v 61265 98l
2290 Lle/8 S8l
v0-GL v 285 ¥8I
9G¥/ 61 285 8Ll
v1-2961 285 9Ll
119G 1¥ 2€S  SLI
68-2L 61 285 VLI
3031d 43d

3a 3a

ON 'ON

uoddng

uswauuonelS 8 uiei4 ng

Gc9' noto

ajiinoq

G/'9 abeAeiquia,q Hossay
anusjay o MOSssay

2/l X 81-91/G'SIA

/€ X /e€/€ 8lbuidy

P/EX8L-9L/G" SINA

oun 81-91/G noioj

abil

oun g/k X v/L SIA

G1eD'81-91/G uojnog

8|0su0n

uiei4 nqg eb1] nQg sjquiesul]
21011n0)

alinod

91-8/¢ no1o3

alinod

S 18D 'v/e-1 X dun 91-8/€ uojnog
a[epad nQ ajoJeAno)

BP9l X ¥/1 L X 2€/Gg 9llepuoy
Juswauuonels nQg uel4 aq b1l
G/-€E 1 G# nesuuy

uoinog

abi]

G98L/S¥8L X 02910
(‘uoissiwsuesy

np jueslge; Np se291d s8] Zopuewwo))
(£99G 1) suenuan ‘uoissiwsuel |

NOILdIHOS3d

¥9-9G 1¥ 286 2Ll
/G250 285 /91
v9-16 2V 266 991
21-2961 28  S9l
60-/G 0L 28 191
¥8-¥6 91 266 091
80-G0 6V 218 £Vl
21-80209/8  IEI
21-G000 /18 G2t
00-G0 06 €28 9L
Ov-€L2v2€S 66
Zeveviees v
vv-GO6Y ¥/8 €L
€2-€0 vh 25 0L
00-296L265  ¥9
€62, 61285  9S
92-Ev 61265 ¢S
00-90 06 €28 IS
l2-ev6Lees 05
v1-90 L1 2/8 6
2l-8v2hees e
6v-LL2L2ss /¢
2e-LL6l28s St
10-00002+8 €€
Sv-80 ¥ 2€S €2
€90l 2h 2€S 22
£8-G€ 2| 265 z
—————— 1
303Id d43d

3a 3a

ON 'ON
LN3INN]VHLINT

G2-00 8 096 LINAOH 3A "ON ‘(0052008096) 112vV0o2dad IT1IAON 3A OHIWNN - - HNILOVHL



9 HIVA Xereaup

LIN3JNNIVHLNT
G2-00 8¢ 096 LINAOHd 3A "ON ‘(00520087096) L112vvV0Zdd I13AOW 3A OHINWNN - - HNIALOVHL



‘ww #'Gg = 99nod | -- 'n-"3 s9onod ud sasu

S9JUBSSIYD9|IDJ 9||1Iud| HasU|
8/€ X 02-¥/1 SIA

81-91/G [e4U8D UIaJ) N0JO]
a|ie,| ap 8slolanug
uoua]

10de0 9981d-X

10de0 ap ab1|

¥/€ X 81-91/G uojnog
nesuued ap s|quiesug
81-91/G H uIdl) noioy
¥/€ X 81-91/G SIA

¥/1-1 X 81-91/G uojnog
Jassieq plog ap nesjgeL
8||inog

sisseyo

uonoalip ap ajjinog

8/G X ¥2-01 SIA
Juswas|olaljus,p 9991d
2/ X /L SIA

¥/€ X 91-8/€ SIA

a||ua| ep aipueen
Inajoapeq

10A1d ] 9p poddng
Inajeyd ap uonesijeue)
19]2q0b-a10d

10deo ap sooyo-aied
0SL°0 X0OL# SIA

2/L X81-91/G SIA
Inauadns abejene,p aueg
81-91/G utelj noio3

|y

90U8SS9,p U0I108]04d
/€ X 81-91/G SIA
alpueje)

10den

pJoq ep nes|qeL

NOILdIHOS3a

€¢-8¢€ 81 ¢€9
90-+0 09 218
00-S0 €6 €48
6¢-19 0¥ ¢€S
19-1G 61 ¢€S
G6-€9 61 ¢€9
£9-16 0 ¢€9
¢l-S09. v/8
6.-G¥ ¥ ¢€S
00-S0 06 €48
¢l-G0 00 Z18
0c-S0 ¢S v/8
/G-0€ 61 ¢€9
96-L¥ 0¥ ¢€S
€9-0G v ¢€9
8¢-¢S 61 ¢€S
9/-/0 0 ¢€S
€v-¢€ 61 ¢€9
ce-ve vl ¢€S
¢l-9000 Z18
,€-86 81 ¢€S
GE-G6 61 ¢€9
£L0-8L O ¢€S
19-v¥ 81 €9
0€-.6 O ¢€9
lc-6v 81 ¢€S
8G-€9 v ¢€S
80-G0 6% 18
08-¢¢ v ¢€S
00-S0 89 €/8
€2¢-G9 € ¢€S
€G-¢L v ¢€S
cl-G090 218
¢6-.9 ¢v ¢€S
Lv-8G 81 ¢€S
Y9-L1 ¥ 2€S

3031d
aa
‘ON

-Uop JU0S Juesodwod ap suoisusWIP S8| S8IN0L :JNOHVINIY

c0g€
/8¢
9€¢
=154
8¢¢
8l¢
lle
€le
96|
Y61
68}
€8l
4218
181
08}
LLL
91
<74
a9l
6S1
€S|
csl
LGl
oS}

S3LINI3ONI/SISSYHO

G2-00 8 096 LINAOH 3A "ON ‘(0052008096) 112vV0o2dad IT1IAON 3A OHIWNN - - HNILOVHL



€1 oIseq 8o xek-sIssey)

S3LINI3ONI/SISSYHO
G2-00 8 096 LINAOH 3 "ON ‘(0052008096) 112vV0o2dd IT1IAON 3A OHIWNN - - HNILOVHL



‘ww $'Gg = 99nod | -- 'n-"3 s9anod ud sagu
-uop oS Juesodwod ap suoisuswIp s8] s8N0l JNOHVINTIY

Inasianu|
I} 8p 9SJoAUal S[euseH

2INPBAN0Y

abe|jinosian abeAeiquie ap Inaidniieu)
ajnodwe p ueInod ap asud ap g|quiasug
abewn|e.p o sa|qed sap sieuseH

P/€ X 8L-91/G SIA

oploug|os

aulog ap aInpsAnoD

Z/L X 02-¥/L SIA

abewn|je p sa|qed sep sieuleH

aJgiwn| ap Jnaydnuiialu|

auleys/9lo

abewn|e,p Jnajoeuo)

Jnaydnualu|

Jlou aunaugisod a|id ,81 8p "er 9 ap assew ap d|qe)
oun 0zg-t/1 H sienbe} e noio3

ajqisny

G| @bnoJ/iou "ep 9 ap Inalrewsap a|qe)
9G1 1.N 8nodwy

aleyd np juelnod ap asud op sieuteH
abe|jinosan ap Jnardnuiaiu|

al|Neq 8ap oeg

¥/€ X oun 0g-v/1 H uojnog

auaneqg

NOILdIHOSs3a

89-G/ Ob 265 SOl
18-26 LV 268G 20}
G6-8G £ 2SS 06
208,61 286 /8
2v-25 L1286 6L
vy-GlL by 285 1L
21-5090 218 GS
L0-G2 61265  €F
€9-GL €1 286  ab
80-v02L 18 I
86-0L OV 2€S  OF
2I-L0 1L 2SS Ve
Se-6l L¥ 266 €€
S0-6S 61286 OF
6v-,26L 265 62
S8-88 61 286 82
0040 1S €/8 /2
8G-1G 21 2€S 92
v6-82 b 2€S  Se
25-Iv 00286 22
652681265 12
8e-19/L 265 9l
82261 2€S 8
2Iv09Lvi8 2
S9-v£ 91288 |
3031d 434

3a  13a

ON ‘ON

3NOIH.LO313
G2-00 8 096 LINAOH 3A "ON ‘(0052008096) 112vV0o2dad IT1IAON 3A OHIWNN - - HNILOVHL



uondo,| seinay,p Jnajesipul,| 98AY

69

“eol

uondo,| 8JI0)NX8 AZ| 99AY

4-4901

7

3NOIH.LO3T3
G2-00 8 096 LINAOYH 3A "ON ‘(0052008+096) L12vvV02dd I1IAOW 3A OHIWNN - - HNILOVHL

7

iy



€

(4.LOD ¥ TdNODOV)
"39v18Y0 NA LNIWINNOILONOS NOE ANALOANNOD (glgf?ﬁg}i&%%aw
ST1GINONY 371 43HNSSY HNOd JOV1d NI SIPUIeH Pi0q ap nedlqe . sreurel] sissey)) IV + S + 9] 9ovaavinad
S3SINIY 3413 INJAIOQ STT13 — :
SHN3ALOANNOD  ‘37300W Na NJI1FHINI, 1 HNOd P— 2v+1 lv+d | SHOHVIN
—O— S33A3INT 313 INO S3310SI o d v +g | FovanTv
S3ONId S3T1S :INOYVINIY o5 O TETH /i;o;gc
S319IAOINVY-NON =
SHNZILOINNOD S$3370SI1 S3ONId
0 g «SLIvd,  1INDHIO | NOILISOd
= — 3IDVINNTIV.A HNILIOVLNOD

SAAUVHd

HION

(NIOT NV SFHIINNTININZL 009€ @ NI V'O ¥ SLIOA le\

JONVHO '

3aoid

31 LINA0Hd V 39vHIV103.a 30 INILSAS 31

BHEIIINn'I ANILdNAHILNI

RO >7‘
| I
NIN/L 009€ ® S3HIJIY S 30 'V O! |

(pdinb3 15)
3AdJON310S 3ON3Ss3a
134Hv.d INVOHO

(3HONVHE3A 1S3 IDHYHO 3d INILSAS

(/L 009€ ® DO dAIY €) IDHVHO
37 IW/L 009€ ® "NIN VO SLTOA 82

30 INIFLSAS NA LNIWIAN3H

|
[EMRglel2)] :

91101NX3
E:DNassa N4
ELInCINOO

NNNIXVIN NOS VHANIFLLY
JONVT1IHE V1 EIHEI'IEIOOV 1S3
dN3ILOW 31 ANVND ‘vHISSIVE

S34VHd S3d 3ONVT1114g

V1 1LNITVH NV "HNILOW

HION

G¢-00 8 096 LINAOHd 3a

I4IVHOH
o O ynatanoo N 3SS3LIA ¥13d NOILONOH
N3 YHIONVHO S3HVHJ
(znglaNQEIAjl:}):I 2;9;3(')3”\10 %Hzf;alow (A1v171N0V4) S3d IONVT1TIHE V1 ONOd
‘ANOIYLO3 T3 31DH3INZA
IS LN 30HNOS 3HdOHd HN31
30 38N143AN0 | FOVINNTTV | 30 INISOdSIA SFHVH ST
. ‘14311v4d V1 HNS SIHONYHS
3413.0 N3N NV TVIO3dS
HN3ILVYNY3I1TV.Ad INILSAS NN.d
e 3dIND3 1S3 N3 L0VHL IHIOA
STRUIRH
| Sevei> 2 anoyvWay
: HN3ILOANNOO LNVLINOHIO-LHNOD : %
I | §>
oo ‘ :
| R Y AR S N |
! ANALOANNOD |
| NOILLONOS |
|
| 5
| |
I —LQf
: (3dN000 NON) HON < 7 HoN N L )
| 393IS Na HnEILdnHHEIJ.NI > goN AN AN
I HION Ad
! T HION
! 5 ) ( >J _________ 1
| |
| |
| | HION
! SHEI/\EIH SNVvA Svd !
: 31NNY3d SH3A3Y : HION
| |
’’’’’’’’’’’’’’ dn 37va3d
SIo RELE] ERIAZLEE]
(3LnvH 37va3d) HION \ !
ESX\IAI;:E;V\E | |
—O 1 O
I | !
! |
: O X O—
T l
JHONV19 Fo--- - . 3JHONVIE
| |
Son ! ‘ (J1LVLINOV4)
| | 31aI1sn4 ENTETEREXTNY
: ‘ 39n0Y 3onou
dnaydvNaa 0 - - - - - -
g EICIIONEI'IOS J43LIvE
o111
- +
d4-LLHOS
VINIHOS

"ON ‘(0052008t7096) 112vvV02dd 313AOW 3A OHINNN - - HNILOVHL



S, JONVHOIH 30 S3031d 37 13 NILLIHINI
| e e ALLNYHYD
T, S2INYNOOTYO3a
S, S —
R, SNEANOL Y1 30 T5YAS
G | e e e e SN3ANOL 30 HALHYD
S, NOLLOZHIG Y1 30 T1ENSNS
R, HNILON
g e e e e INSWINIVHLNS
e e e S3LNIZONT/SISSYHO
S, I
e ——

S3d3I1VIN 3ad 319V1L

9991d e| 8p uonduose .
9031d ©| 8p 0JoWNN .
«(00520087096) 112vV02dd, - I1IAON NA OHANNN -«

||HnHJ.OVHJ.u - Jinpoid ®
:SJUBAINS sluswaublasual s8| sinolnoy zauuop ‘ebueyoal ap sadsld sep zepuewwod SNOA anbsioT

-oBols 8] sSnossap ‘a|ie,| NS BISANOJ} 8S }INpoid NP 8jopoW 8p 0JsWNU 7
Jal|noied 8j9pow ap 0Jawnu un e Jnajoel) enbey)

‘uoneoiuapl,| Jayjoe; Jnod apuelb
sn|d 1se 8aJ4juoW BLIBSSIA B “INajoel) 8J10A ap abejuowsp nojle abejuow 8| suep apinb un swwod
|[enuew 89 sed zas||In,N "918yde zaAe SnoA anb ajopow 9| Juawaloexs Jajuasaidal sed juaanad au
suoinjelisn|I se -abueyoal ap sed91d S9| JopuBWWOD 8P UI0Sa( B 3||19/|I puenb Jnajoell np S8ayd
-e1op op so9291d sep uoneoIIudpI,P SUsAow S8| D9AB JUBID 9| JIUINO} Jnod SUISSapP 919 B |anuew 89

TANNVIN 3O H3SI11LN LNJININOD



ERUETTIEENT G/-€8 vV ¢€9

agcroctio

woo oidueinod mmm :gam aps aijou za)isIA

‘uonesijin,| ap Si0| 9)1INIIS ap sayduNn| sap sinolnoy zeuod

3SN0713d 3d HN310VHl

*911IN29S 8P SUONONIISU] 38
SjuaWoassIlaAe s99 sed zasi| au SNOA
IS 19)|NS94 Ud JUdANad SasSNdLIYS saINs
-s9|q S8 '9N4NJJS Bp suonoONASul
S| 19 SJUBWASSIMAAR S9| SN0} ZAAINS

anuew 9| jJuawasnaublos zas] -
| :J.:IEIV\IEISSIJ.HEII\V v ) -313(]0|N
NOILVHVdd4d 3d S3114Vd 3d T3NNVIN

Oldd ubjnod

Svd Z313r 3N ANVLHOdNNI T3NNVIN




